
AM Consulting Engineers, Inc – 5150 N Sixth Street, Suite 124 – Fresno CA 93710 – P: 559.473.1371 – F: 559.513.8449 

 

 

GROVELAND COMMUNITY  

SERVICES DISTRICT 

 

 

 

 

                                                                     
  

 

2015 URBAN WATER  

MANAGEMENT PLAN 
August 2016 

Prepared by: 

 

  

 

 



Groveland Community Services District 

2015 Urban Water Management Plan 

Table of contents 

i 

 

TABLE OF CONTENTS 

  
 INTRODUCTION AND OVERVIEW .......................................................................................... 1 CHAPTER 1

1.1. Background and Purpose .............................................................................................................. 1 
[...]
Groveland Community Services District. GCSD has been approved to use this drinking water source 

without requiring filtration. GCSD chlorinates, chloraminates, and treats the water with ultraviolet light 

disinfection. The water meets the criteria of the Long Term 2 (LT2) surface water supply regulations. 

The Agreement with SFPUC allows for GCSD to serve up to 16,299 customers (3,651 acre feet per year) 

by the year 2020 and 22,072 customers (4,944 acre feet per year) by the year 2050. The projection 

includes a factor of 200 gallons of water per customer per day. A copy of the Agreement is provided in 

Appendix G. The Agreement defines a contract service area boundary of 25 square miles. GCSD’s service 

area is within the contract area and has not yet reached this sphere of influence boundary. Population, 

however, has not increased as originally anticipated in the Agreement and is not expected to grow 

significantly in the near future. 

A Water Exchange Agreement was entered into between the City and County of San Francisco’s Public 

Utility Commission (SFPUC), the Modesto Irrigation District (MID) and Turlock Irrigation District (TID) on 

July 23, 2007. The Agreement allows GCSD to use Pine Mountain Lake as its alternative water supply 

when the SFPUC shuts down the Hetch Hetchy Mountain Tunnel for durations up to 60 days per year for 

tunnel repair or during emergencies. The volume of water that will be allowed to be used during the 

shutdowns is 200 acre-feet. The Water Exchange Agreement is provided in Appendix H. 



Groveland Community Services District 

2015 Urban Water Management Plan 

Section 6– System Supplies 

31 

 

In November of 2007, GCSD purchased a Pall Aria Microfiltration (MF) Water Treatment System from 

the Pall Corporation. The Pall MF system enables GCSD to filter and treat water from PML and pump it 

into the distribution system. PML is a separate water supply source for GCSD. GCSD received an interim 

permit to operate the Pall MF system from the California Department of Public Health on March 4, 2009. 

A full operational permit was issued in May of 2013, for a maximum flow rate of 600 gallons per minute 

(gpm) or (0.86 million gallons per day (MGD) with two membrane racks in service (Water Permit No. 03- 

11-13P-008, for System No. 5510009). 

6.3.1. Existing Water Treatment  

According to GCSD’s 2001 Water Master Plan, water flows from Hetch Hetchy through a tunnel just 

south of Groveland into Priest Regulating Reservoir. GCSD draws water from the tunnel prior upstream 

of Priest Regulating Reservoir; these locations are the Big Creek Shaft (the most upstream) and the 

Second Garrotte Shaft. 

The water treatment facilities at each pump shaft are similar and consist only of disinfection and pH 

adjustment; the latter mitigates corrosion. The water supply is unfiltered. Water from the tunnel is 

pumped to the surface and chlorinated using sodium hypochlorite. A static mixer provides necessary 

mixing of the hypochlorite and the water. The hypochlorite feed is controlled on the basis of a preset 

residual. The chlorinated water then enters a baffled clearwell where sufficient contact time is provided 

to meet the CT requirements of the Surface Water Treatment Rule (SWTR). The raw water turbidity, 

clearwell level and temperature are measured continuously. Water flows from the clearwell to booster 

pumps, which lift the water into the distribution system. Prior to entering the booster pumps, there is 

another opportunity to add hypochlorite. Also at this point, lime is added to adjust the pH upward to 

about 9.5 to 10 to mitigate corrosion. The lime feed is controlled on the basis of maintaining a preset 

pH. A static mixer is provided at the point of hypochlorite and lime addition. The finished water 

turbidity, pH and chlorine residual is monitored continuously just downstream of the distribution system 

booster pumps. 

The water source is relatively pristine and, as a result, GCSD has been able to avoid filtration. The City of 

San Francisco Public Utilities Commission (SFPUC) prepared an application for “filtration avoidance” in 

1993. The conclusion was that the Hetch Hetchy water source met all of the eleven criteria for EPA 

filtration avoidance as of June 29, 1993. SFPUC has provided routine monitoring of the watershed and 

has avoided the need to provide filtration ever since. 

In April of 2014 the SFPUC announced that due to the ongoing Drought, an alternative Raw water source 

would be introduced in to the mountain tunnel. The new alternative source water from Cherry Lake did 

not meet the criteria for filtration avoidance. GCSD worked with the State Revolving  

Fund and the United States Department of Agriculture (USDA) to secure 85% of the funding needed to 

install a Pall Micro Filtration Trailer to filter the Cherry Lake water. 

6.4. Stormwater 

GCSD does not have any stormwater recovery systems that provide beneficially used stormwater. 



Groveland Community Services District 

2015 Urban Water Management Plan 

Section 6– System Supplies 

32 

 

6.5. Wastewater and Recycled Water 

6.5.1. Recycled Water Coordination 

CWC 10633  

The plan shall provide, to the extent available, information on recycled water and its potential 

for use as a water source in the service area of the urban water supplier. The preparation of the 

plan shall be coordinated with local water, wastewater, groundwater, and planning agencies 

that operate within the supplier's service area. 

GCSD owns and operates the Regional Wastewater System which collects wastewater from about half of 

the water customers within the principal communities and developed areas within GCSD, and transmits 

it to the Regional Wastewater Treatment Plant for treatment. The treated wastewater (recycled water) 

from GCSD is then delivered to the Pine Mountain Lake Association’s 18-hole golf course and GCSD’s 14 

acres of spray fields. GCSD's recycled water supply and the use of such recycled water are more fully 

described in the following sections. 

6.5.2. Wastewater Collection, Treatment, and Disposal 

CWC 10633 (a)  

(Describe) the wastewater collection and treatment systems in the supplier's service area, 

including a quantification of the amount of wastewater collected and treated and the methods of 

wastewater disposal. 

CWC 10633 (b) 

 (Describe) the quantity of treated wastewater that meets recycled water standards, is being 

discharged, and is otherwise available for use in a recycled water project. 

The Groveland Community Services District owns and operates the wastewater system servicing the 

communities of Groveland, Big Oak Flat and Pine Mountain Lake. Located in southern Tuolumne County 

in the central Sierra Nevada Mountains, the system consists of 16 lift stations, 35 miles of wastewater 

collection gravity pipelines ranging in size from 6 to 12-inches and 7 miles of pressure pipelines ranging 

in diameter from 4 to 12 inches. GCSD also operates the Wastewater Treatment Plant (WWTP), two 

storage reservoirs, and approximately 14 acres of spray fields. 

Due to the mountainous terrain and the concentration of residences around the low-lying Pine 

Mountain Lake, the vast majority of wastewater flows within GCSD require pumping to the WWTP. The 

treatment plant is located near the highest elevation in the wastewater system. Some wastewater flows 

can flow through as many as seven lift stations before reaching the treatment plant. 

The WWTP conducts primary and secondary treatment of wastewater. Wastewater arrives at the 

wastewater plant either by force main up from the Pine Mountain Lake system, or by gravity main down 

from Groveland and Big Oak Flat. The only primary treatment unit is the Roto-strainer, which removes 



Groveland Community Services District 

2015 Urban Water Management Plan 

Section 6– System Supplies 

33 

 

roots, rags, plastics, and other coarse debris from the incoming wastewater. Wastewater then flows to 

the Equalization basin where it is aerated. The addition of air freshens the wastewater, removes gasses, 

adds oxygen, promotes the flotation of grease and oil, and aids in coagulation. The Equalization Basin 

has a volume of 570,000 gallons, and has a medial berm that allows shutdown of half the basin for 

maintenance during low flow conditions. 

Through the contact basin, wastewater is then introduced into the treatment plant where it is 

oxygenated and fed to a thriving population of naturally occurring organisms. These organisms feed on 

organic materials in the wastewater, breaking them down into gasses, liquids, or other stable solid 

forms. The return activated sludge pump is used to either return settled materials and microorganisms 

to the treatment process, or to pump them into the aerobic digestion chamber. Reduced solids are 

pumped into the aerobic digestion chamber where they are thickened with chemical coagulants. 

Thickened sludge is then pumped into conveyed drying beds. After settling, the liquid portion of the 

wastewater flows over wierswires and into the chlorine contact basin. Chlorine is used to kill any 

remaining organism in the plant effluent. 

Average daily flow into the plant is approximately 0.15 MGD (180,000 gpd). Peak daily flow into the 

plant has been as high as 0.5 MGD (638,000 gpd). The two 390 gpm variable speed, influent pumps can 

pump at a continuous rate of 0.7 MGD (850,000 gpd). 

Treated effluent is pumped to two storage reservoirs. Reservoir 1 has a volume of 4.5 MG and Reservoir 

2 has a volume of 55 MG. Reservoir 1 serves several purposes for the WWTP. First, Reservoir 1 is used to 

store treated effluent from the WWTP that does not quite meet the WDR permit standards. For 

example, settleable solids may have been reduced by 95 percent, but fail to meet the daily maximum 

standard of 1.0 ml/l-hr. The treated wastewater is diverted to Reservoir 1 for a few days until the 

settleable solids meet the standard. The diverted wastewater is retested and either returned to the 

Equalization Basin, or is blended with fully treated effluent in the chlorine contact basin and pumped to 

Reservoir 2. 

During extreme wet weather flows, excess inflow is pumped from the Equalization Basin to Reservoir 1. 

After the storm flows have subsided, the water in Reservoir 1 is returned to the Equalization Basin for 

full treatment. Reservoir 1 is also used during periods when the effluent in Reservoir 2 is used to irrigate 

the Pine Mountain Lake golf course or spray fields. This is done to avoid the possibility of applying 

chlorinated water to the grass. The water diverted to Reservoir 1 is fully treated wastewater. It is 

blended back into the chlorine contact basin and pumped to Reservoir 2 after the golf course irrigation 

cycle is complete. 

Table 6-1 and Table 6-2 provide the total volume of wastewater collected, treated, and recycled within 

the service area in 2015. 

 

 

 

 



Groveland Community Services District 

2015 Urban Water Management Plan 

Section 6– System Supplies 

34 

 

 

 

 Wastewater Collected Within Service Area in 2015 (Standard Table 6-2) Table 6-1 

 

 
There is no wastewater collection system.  The supplier will not complete the table below.  

 100% Percentage of 2015 service area covered by wastewater collection system 

 100% Percentage of 2015 service area population covered by wastewater collection system 

Wastewater Collection Recipient of Collected Wastewater 

Name of 

Wastewater 

Collection 

Agency 

Wastewater 

Volume 

Metered or 

Estimated? 

 

Volume of 

Wastewater 

Collected in 

2015                                    

Name of 

Wastewater 

Treatment 

Agency 

Receiving 

Collected 

Wastewater  

Treatment 

Plant 

Name 

Is WWTP 

Located 

Within 

UWMP 

Area? 

 

Is WWTP 

Operation 

Contracted to a 

Third Party? 

(optional)         

Groveland 

Community 

Services 

District 

Metered 42 

Groveland 

Community 

Services 

District 

Groveland 

Community 

Services 

District  

Yes  No  

Total Wastewater Collected 

from Service Area in 2015: 
42   



Groveland Community Services District 

2015 Urban Water Management Plan 

Section 6– System Supplies 

35 

 

 

 Wastewater Treatment and Discharge Within Service Area in 2015 (Standard Table 6-3) Table 6-2 

 

 

No wastewater is treated or disposed of within the UWMP service area.                                                                                                                                                                        

The supplier will not complete the table below. 

Wastewater 

Treatment 

Plant Name 

Discharge 

Location 

Name or 

Identifier 

Discharge 

Location 

Description 

Wastewater 

Discharge ID 

Number      

Method 

of 

Disposal 

 

 

Does This 

Plant Treat 

Wastewater 

Generated 

Outside the 

Service 

Area? 

Treatment 

Level 

 

 

2015 volumes 

Wastewater 

Treated 

Discharged 

Treated 

Wastewater 

Recycled 

Within 

Service 

Area 

Recycled 

Outside 

of 

Service 

Area 

Groveland 

Community 

Services 

District  

PMLA Golf 

Course & 

District Spray 

Firelds 

 Irrigation    Irrigation No  
Secondary 

Undisinfected 

 

42 

 

42 42 0 

            Total 42 42 42 0 

Comment [LN3]: Is there a reason this is left 
blank? 



Groveland Community Services District 

2015 Urban Water Management Plan 

Section 6– System Supplies 

36 

 

6.5.3. Recycled Water System 

CWC 10633(c)  

(Describe) the recycled water currently being used in the supplier's service area, including, but 

not limited to, the type, place, and quantity of use. 

All of the wastewater in GCSD is collected, treated and used for irrigation on GCSD’s spray fields and the 

Pine Mountain Lake Association (PMLA) golf course. The 6-inch diameter recycled water pressure 

pipeline to the golf course is 4,200 feet long. A 75-horsepower recycled water pump is used to deliver 

recycled water to the PMLA. Once the water is delivered to the golf course, the recycled water enters a 

3-million-gallon open reservoir operated by the Pine Mountain Lake Association. The Pine Mountain 

Lake Association then pumps the recycled water to the irrigation system serving the 110-acre golf 

course. 

During the winter months the recycled water is stored in Reservoir 2 and, if necessary, Reservoir 1. The 

golf course and the spray field irrigation demands account for 100 percent of the recycled water used. 

When recycled water volume is depleted in the late summer months, typically September or October, 

the golf course then uses Pine Mountain Lake raw water as their irrigation source. 

GCSD treats its wastewater to secondary standards and is permitted to pump treated wastewater to the 

Pine Mountain Lake Association’s maintenance yard pond, where it is blended with raw water from Pine 

Mountain Lake. This blended water is then used to irrigate the Pine Mountain Lake Golf Course. 

Additionally, GCSD is permitted to dispose of treated effluent on 14 acres of irrigation fields located on 

District property.  

All recycled water use is metered. Flow rates and totals for each meter are recorded. Isolation valves are 

used to direct where the water will be delivered. 

6.5.4. Recycled Water Beneficial Uses 

CWC 10633(d)  

(Describe and quantify) the potential uses of recycled water, including, but not limited to, 

agricultural irrigation, landscape irrigation, wildlife habitat enhancement, wetlands, industrial 

reuse, groundwater recharge, indirect potable reuse, and other appropriate uses, and a 

determination with regard to the technical and economic feasibility of serving those uses. 

CWC 10633(e)  

(Describe) the projected use of recycled water within the supplier’s service area at the end of 5, 

10, 15 and 20 years…  

Essentially, all of the recycled water produced by GCSD every year is utilized. Some of the recycled water 